Bagﬂé

ST IR

LIVId 80T

i W T

ARG

R S o s

ONIM DNIdIOA SHIHHS

T S LT

iR aSRIR R pr it S TRt

P T N L T TR S W T S T e Pl T B R T TR L R P I 2 T T, R T T Y Y TP T T T R s Ay ST PRRR AT o 1) Ml s € AV

DALMY AR T %

pava

B B A TS SN

R A e

4T R P G I ST S S A e

L)
3
X
5
4
g

2risi

oo

TS A A B e T ST e Sk vy



5 OR) e et a4 s —a _a s
v~ g O~

oo

S bW

oW o~

LI P —

O oo
[

GAG100
GCG100
GCG100W
GHGAQOO 1
GRPBOOQOO
S100FBE.-
58005
WMNAAT40
GJGAOQDHY

S80GH
38062
580G4
S48G2
GFFAAZ210
SFPULL
GOFEQOQOGO

ST00FY
HFGABI1OG

"S" SERIES FW100 PLATE

CONTENTS

DESCRIPTION

SPECIFICATIONS

i

GANG BOLTS
- GANG AXLES
- PULL TONGUES
- TOOL KITS
ASSEMBLY KIT
MAIN FRAME
WING FRAME RIGHT
PULL ASSEMBLY
PULL TONGURE & S1IDE PRPLATES
FOLDING SYSTEM
H70 WHEEL ASSEMBLY
H70 HUB & STUB 43Sy 11.00 DUALS
WHEEL LIFT ASSEMBLY LEFT
WHEEL LIFT SIDE PLATE ASSEMBLY
GANG FRAME NO. 1
GANG FRAME NO.2
GANG FRAME NO.4
GANG AND BEARING HOUSING DETATIL
SCRAPER ASSEMBLY LEFT
ST LEVELING SYSTEM OPTIONS
HYDRAULIC PITCH CONTROL/LEVELING
ROD
FLANGE ASSEMBLY M/FRAME
HYDRAULIC KIT
* CHANGES

)
—

~3 L

TS

RS B o I S

- (D

R R I S R S B
~ 3

X
O

[

Y

3
-d N

B GO Ly 0D

RN



"S" SERIES FW100 PLATE

SPECIFICATIONS
WIDTH-11.4M (37'6") WEIGHT-9200KG (20282LBS) HORSE POWER-300+
TYRE SIZE-11.00%X16  NUMBER OF TYRES-8 TRANSPORT WIDTH 5.5M (18")
GANG AXLES USED GANG_BOLTS USED PULL TONGUES AVALIABLE
NO. OF [ PART _NO. NO. OF PART NO. PART NO. | HOLE SIZE | THICKNESS| TvPE
DISC ! 2 HOLES i HOLES DISC M20 , MM M4 |
3 | MJAMATOTA MJAMABEBE 3 FAAJA550 || GPBAAQODO 28 ; 50
4 | MJAMAQ4dA MJAMAG25A | 4 FAAJAT90 GPBABOOO 28 | 50
5 | MJAMBIBI1A MJAMBI162A 5 FAAJBO20 || GPEBAQQO 40 | 75
6 | MJAMB4184A MJAMB399A ‘ 6 FAAJB260 || GPEBBOOO 40 | 70
/ | MJAMBEBS5A MJAMBE36A | 7 FAAJB490 || GPDCAQOO 50 100
8 | __MJAMBBI2A MJAMBB73 | 8 FAAJB730 | [ GPDCBOQO 50 S
PART NO. DESCRIPTION QTY.
CHAGHO00 DISC LOCK SPANNER 1
CHCFGO0O LEVELING SYSTEM SPANNER 1
GNAJGOOO FOLDING GANG ADJUST BLOCK 2
TFCBSPOO 24MM & 30MM TOOL ASSEMBLY 1
OPTION
GDGAAOOO SWIVEL WHEELS (FOLDING WINGS)



PR 2O w®O~ 3| o —

— e e

15

PART NO.
GHGAOOOQ 1
GCG100
GCG100W
GCG100W
S100GH1
S100G2
S100G3
S100G4
5100G5
S100G6
S100G7
WMNAAT740
GJGAOOOCH
GJGAOQGOZ
FABKAOTS
FFBKAQOO
FABJAOTS
FFBJADOO
FMDJJNOO
GJGAQOO3

"S" SERIES FW100 PLATE

ASSEMBLY KIT - GAG100

DESCRIPTION

PULL ASSEMBLY
MAIN FRAME
WING RIGHT
WING LEFT
GANG NO.
GANG NO.
GANG NO.
GANG NO.
GANG NO.
GANG NO.
GANG NO.
H70 HUB & STUB ASSY 11.00X16 DUALS
WHEEL LIFT ASSEMBLY LEFT

WHEEL LIFT ASSEMBLY RIGHT

BOLT M24

NUT NYLOC M24

BOLT M20

NUT NYLOC M20

SQ/WASHER 20 ID X 50 0D

WHEEL LIFT ASSY(RIGHT WING ONLY)
WITH HELPER RAM

O o PN -

CHANGE HAS BEEN MADE. REFER TO MASTER FILE

O
3
<

|

o B S S S T R N i N T S e i

H o

—



X, i}

12, 13

IR

ﬂ‘\‘ = VT A
,)Ze»qﬂ_' g
\ .
A
185. 16 .
™ ; //344 [ w///;_2,20
P [ B i
‘e W 3
T Sl g é’//
J R |
/ — 17, 18, 18
10

GRIZZLY ENGINEERING PTY. LTD

TITLE:
PART NO,

S100 ASSEMBLY KIT

SCALE: 1

37 [DATE: 7-9-89 |DRG NO: GAG100




\Z
©

WM = O WO O P> LMY —

—

MO — — s — s
OWOwO U

P rO M PO MY
By -~

PART NO.
GHGAQQO1
GCG100

GJGAOQO1
GJGAQOO?Z
CGBGP0OO2
MFMJOB0A
LBDJAZ230
LADJA300

MAHJAOQ70A

CJAZEQOZ
CABGGOO4
GNBHF0OO
GNBKGOO3
GNBKGOO4
CABGHOO0S6
CABGHOO4
CABGHQOOO
WMNAAT40
WSMEECOO
GDFEOOQQO
CGBGUOOO
CBBHMOO1
CBBGMQOO3
GNBEFOQOQ

* CHANGE HAS BEEN MADE.

"S" SERIES EW100 PLATE

MAIN FRAME - GCG100

DESCRIPTION

PULL ASSEMBLY

MAIN FRAME

WHEEL LIFT ASSEMBLY LEFT
WHEEL LIFT ASSEMBLY RIGHT
HINGE PLATE

HINGE PIN COLLAR
SERIES OF HOLE 230MM
SLOT 300MM

PIVOT PLATE

PIVOT PLATE GUSSET
HINGE PLATE GUSSET
TOOL BOX

WING SUPPORT RIGHT
WING SUPPORT LEFT
MAIN FRAME GUSSET
MAIN FRAME GUSSET
MAIN FRAME GUSSET

H70 HUB & STUB ASSY 1
H70 RIM & TYRE ASSY f
LEVELING SYSTEM

FRAME FLANGE ASSEMBLY
RAM LUG

WING LIFT RAM LUG
DEPTH GAUGE

1.00 DUALS
1.00X16 12PLY

REFER MASTER FILE.

LMW RO = 2 2 DO WO W o =~ l--[—)i
<



|

E
.9 l

A

TOP VIEW

20

22

22

SIDE VIEW

GRIZZLY ENGINEERING PTY. LTD

TITLE:  s100 MAIN FRAME

PART NO, ~~--

SCALE: 1:31.126

|DATE:

2-~7-90 ]DRG. NO: S100MFD




NOTE :

QOO oW —

—

—
—a

“g" SERIES FW100 PLATE

WING FRAME ASSEMBLY RIGHT - GCG100W

PART NO. DESCRIPTION

GCG100W WING FRAME RIGHT

CABGGO0O4 HINGE PLATE GUSSET

WMNAAT740 H70 HUB & STUB ASSY 11.00 X 16

LBDJABTO SERIES OF HOLES 570MM

LADJABOO SLOT 600MM

LADJA350 SLOT 350MM

CBBGMOOO WHEEL LIFT ARM

CBBHMOO? RAM LUG

CGBGPOO2 WING HINGE

GJGADOO3 WHEEL LIFT ASSEMBLY RIGHT WITH
HELPER RAM

WSMEEBOO H70 RIM & TYRE ASSY 11.00X16 8PLY

CHANGE HAS BEEN MADE. REFER TO MASTER FILE.
GJGAQOO1 WHEEL LIFT ASSEMBLY FITTED TO LEFT
WING

©
—
<

ny — O = RN .



Eﬁ/f

[\

;s
N
'\

/s
(>
(@]

o [ &= =:\¢.—:_:J

\\_‘1 \\\‘é

SCALE: 2t [DATE: 8-8-89  [DAG NO:

J
GRIZZLY ENGINEERING PTY. LTD
TITLE S100 RIGHT WING.
PART NO, ----
S100RW




OO~y W

PART NO.

CBCFJ00O
CBCFJ001
CBCFJ002
CFBFEQOOO
CGCFJ000
FABGACZ25
FABJA(O45
FFBJAQQO
FGBPA235
FHKNA440
FMAJEQOQO

MAEEAQ025A

MAEHBS50

MECFAQ65A

MHHGBO050
MHHHB400
MHKPB950
HJBHAO0O0O
GKFEQOO0O
GPEBAQOQO

"S" SERIES FW100 PLATE

PULL ASSEMBLY - GHGAO0001

DESCRIPTION

PULL BACK LUG

OUTER PULL LUG

LEVEL LUG PULL

END CAP

PULL SIDE PLATE

BOLT M12

BOLT M20

NUT NYLOC M20

PIN 31.75

HOSE HOLDER (SPRING)
F/WASHER 20 ID X 41 OD
FLAT 25 X 10

FLAT 50 X 10

PIPE

RHS 102 X 51 (1050MM)

RHS 102 X 76 (1400MM)

RHS 152 X 102 (19.50MM)
BASE PLATE - 3/4 HYD CLAMP
PARKING JACK

PULL TONGUE 40 X 70 FLOPPY

H!—‘MP—‘}—‘MMN}—‘N}—‘MHHMMHNMQ ﬁ
. <



14, 19

15

16 5

o -

17

/////r_;4,19

13
9
NR |QTY PART, MATERIAL DIMENSIONS| PART NO.
BRIZZLY ENGINEERING PTY
TITLE:  pULL ASSY. 100 PLATE

PAAT NO GHGAOOO1

SCALE

1: 10 DATE: 23.8.89 |DRG NO.GHGA00O1




"S" SERIES

PULL TONGUE AND SIDE PLATES - GPBOOOOO

NO. PART NO. DESCRIPTION QTY.
1 GPEBAQGQO FLOPPY PULL TONGUE 40 X 70MM 1
g FABJAO8BO M20 BOLT 4
3 FFBJAQOO M20 NYLOC NUT 4
4 GNDMFOQO "§" PULL SIDE PLATE ASSY LEFT 1
5 GNDMFOO1 "S" PULL SIDE PLATE ASSY RIGHT 1
BJEGAO3S VESCONITE BUSH 2
CGCFJG0O0 PULL SIDE PLATE 2

1

(s~ G

FKBCAOBO R CLIP (HAIR PIN)



2

s

I

/") h

3 3
PULL TONGUES AVALIABLE
PART NO. | HOLE SIZE | THICKNESS TYPE
MM MM

GPBAADOQD 28 50 FLOPPY

GPBABOOO 28 50 SWIVEL

GPEBA0DOO 40 70 FLOPPY

GPEBBOOO 40 70 SWIVEL

GPDCA00O 50 100 FLOPPY
__GPDCB000 50 100 SWIVEL

L -

i

11

PART, HATERIAL  |DIMENSIONS| PAAT NO.

Fﬂkﬂ1

6AIZZLY ENGINEELRING PTY

[TITLE:

PULL TONGUE &SIDE PLATES



QWL LN —

4 e —a
Oy —

PART NO.

GNBKGOOS3

HYP500/48

GNBKGOO4
CBBGMOCO
CGBGPOO1
CGBGPOOO
CGBGJOOO
MAGGA130
CBBZJ0QO
MDDEAOBOQ
CBBHMOO1
FGAFA175
FGAUAZ220
FEBGAO45
FFDHAOQO

“S" SERIES FW100 PLATE

FOLDING SYSTEM - S100FBE

DESCRIPTION

WING SUPPORT RIGHT
HYD CYLINDER 5.00" X 48"
WING SUPPORT LEFT
WING LEFT ARM
BLOCK 40 X 60
BLOCK 100 X 60
SIDE PLATE

FLAT

SIDE LUG

SHAFT

RAM LUG

WING SUPPORT PIN
WING HINGE PIN

SET SCREW M16

HALF NUT M1i6

CHANGE HAS BEEN MADE. REFER PAGE 40.

PO BN =P ATONNDIOMND N — ‘?-'I
=<

17



2
1415 6
@
(e} Q) :
[ S > =
s ===
=)
13 L4
BACK ELEVATION
NR |QTY
TITLE:
PART NO
SCALE

12

15

13

PART, MATERIAL

DIMENSIONS

PART NO.

BRIZZLY ENGINEERING PTY

WING FOLDING MECH.

(5-80)

1:15 |DATE: 15.12.88 |pRE NO. S100FBE




lZ
©

PART NO.

GJGAOQO1
* WMNAAT40
* WSMEECOO
FABJAOBS
FFBJAQCOOQ
FMCJGOO0O0

(023N I N SV I

“S" SERIES FW100 PLATE

WHEEL ASSEMBLY MAIN FRAME

DESCRIPTION

WHEEL LIFT ASSEMBLY

H70 HUB & STUB ASSEMBLY

H70 RING & TYRE ASSY 11.00 X 16
BOLT M20

NUT NYLOC M20

WASHER 20 ID X 40 OD

NOTE: * CHANGE HAS BEEN MADE. REFER TO MASTER FILE.

§ S N R

14



4,5, 86

17

C

BACK ELEVATION

WHEEL ASSY.

SIDE
VIEW

15

DWG.SB005




WM - OWww~vd b ) —

—_— ok ek 4 —
® 4w

PART NO.

WAMBAT40

*WJIMAAQOOD

BNMAAQOQO1
FEBEAOSO
WKMAAQO 1
BMAAAOOQO
BSNNAO13
FDBJACOQO
FFFJAQOO
FFCTAQOO
CGEFHOOQO
BAMAAOO1
FKCEAOBS
BNMBAQGOCH
BBMAAOQQ
BCMAAOQO
FMAUJTOO
CAEGEQOQGQ

"S" SERIES FW100 PLATE

H70 HUB & STUB ASSEMBLY (NEW) - WMNAAQOQO

DESCRIPTION

O
_.{
=<

|

H70 STUB AXLE

H70 HUB

DUST COVER ASSEMBLY
CAP SCREW M8

H70 CAP

GREASE NIPPLE
BUSH HUB

H70 WHEEL STUD
H70 WHEEL NUT

H70 AXLE NUT

AXLE BASE PLATE
H70 BEARING KIT
SPLIT PIN

H70 BEARING SEAL
H70 BEARING LARGE
H70 BEARING SMALL
FLAT WASHER
GUSSET

RN
PO PN POMITOMNY — O NN TO TN PO PO P —

CHANGE HAS BEEN MADE. REFER TO MASTER FILE

16



[Etln

11

18

2 — BEARING KIT

17

ALL DOJENSIONS N WL ASETERS
TOLERANCES

&=

GRIZZLY ENGINEERING

: HNEAR Tos DATE 27/01/90
ANGUAR +0 5 DRAWN _ |J STEIN H 70 HUB & STUB F
' = CHECKED |GAVAN
| | L AS1100 APPROVED éﬁm SCALE IDRAWG " WMNAAOOO ] Ad
L ! L 2 il N [ 4 ] 5 ] 8 7
I I 5 3
J )|




"8" SERIES FW100 PLATE

WHEEL LIFT ASSEMBLY LEFT - GJGAOOQO1

NO. PART NO. DESCRIPTION
1 CFEGEOQOT END CAP 8MM
2 CGEFHOOO AXLE BASE PLATE 186MM
3 CGEFMOO1 WHEEL ASSEMBLY LIFTING ARM
4 CJAZGOOO GUSSET
5 MDDJAZ5E RCOUND
6 MHKPAB43A WHEEL ASSEMBLY LEG
7 MAFEAQ8S FLAT 12MM X 25MM
NOTE: - GJFAQOO01 WHEEL LIFT ASSEMBLY LEFT IS A MIRROR IMAGE OF

GJFAQQ02 WHEEL LIFT ASSEMBLY RIGHT.

GJGAQOO3 WHEEL LIFT ASSEMBLY RIGHT WING ONLY(WITH HELPER RAM)

18



O

NR |GTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY

TITLE:  WHEEL LIFT ASSY.LEFT.152x102.
PART NO g)ga0001

SCALE 116 DATE: 23.8.89 |DRG NO.GJGAO0Ot




~NO Ok wN =

PART NO.

GJHBOOOOR
CCEFPOOO
GJFBOOO3R
MHHNDG60O
MFWYAQB5A
BOMZAQOO
FABJAQ45

"S" SERIES

WHEEL LIFT SIDE PLATE ASSEMBLY

DESCRIPTION

W/A SIDE PLATE ASSY INNER (RIGHT)
W/A SPACER BLOCKS

W/A SIDE PLATE ASSY OUTER (RIGHT)
MAIN FRAME BEEM

BALL BUSH HOUSING

BALL BUSHING

BOLT MZ0

GJHBOOOOL - W/A SIDE PLATE ASSY INNER LEFT.

GJFBOOO3L - W/A SIDE PLATE ASSY OUTER LEFT.

LEFT AND RIGHT SPECIFY WHICH SIDE OF THE MACHINE THE
WHEEL ASSEMBLY IS LOCATED.

g

BN — = O —

20



2 | 3 ] 4 I B | 8 | V4 | 8
1
END VIEW = g/
/ \
: d//Jj g///@
6 6 5
\]\ ——"1/
. ]

9 =g-E j

I D A=
! !
L D 1] TOP VIEW

1 == .
2 9 _J\\ | .y 3
\I\J 4 L
2
\
2
AL DDR@EIRE IH .
i &= GRIZZLY ENGINEERING.
-0 DRAWN G.BAILEY TITLE:
wn s 0.0 T —— | WHEEL ASSY. SIDE PLATE
CHANBE BY |CKD APPROVED | ———=- BEARING ASSY.
AMENDENTS, . AS1100 DATE 27-6-90 BCALE \o scaLe |DPRAWING NO.  orpesssy A3
2 l 3 I 4 l B [ 8 I ] l 5

\/




NOTE %

QW OmM~NOOTS WM =

—
N -

PART NO.

580G1
LADJA150
LADJAZ200
LADJAZEO
GFFAAZ10
MCCHAZ210
GEGBAOOO
CBAFMQOOO
GEGEAQOQOQ
FABHAAQB8S
FABGAOG5A
FFBHAQQOO

"S" SERIES EW100 PLATE

GANG NO.1 - $80G1

DESCRIPTION

GANG
SLOT
SLOT
SLOT

FRAME
150MM
200MM
250MM

SCRAPER ASSEMBLY LEFT
SCRARPER PAD
DOUBLE AXLE CARRIER

AXLE

KEEPER (KISSING)

SINGLE AXLE CARRIER RIGHT

BOLT

M16

BOLT M12 WITH HOLE
NUT NYLOC M16

CHANGE HAS BEEN MADE. REFER PAGE 40.

22



//////i : 1/////ﬂ

=) —

L

Hl
3]
hoq

N N AN Y AVESNN
Nz ] / 11 R 11—

TOP VIEW

-7 B B~ _f

il T /4
o/ N 5 N o |/ |/ |/
/ \

[/
" /

10, 12

BACK ELEVATION 23

NR [QTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY

TITLE: FRAME GANG NO.1 {5-80)
PART NO

SCALE 1110 [DATE: 13.12.88|DRG NO. SBOG1FAV




NOTE

N - QWO -TO ;P wnN —

. T

*

PART NO.
580G2
LADJA150
MAHMA120A
CJAZEQOS
GFFAA210
MCCHAZ210
GEGBAQOO
CBAFMOOO
GEGEAOQO0O
FABHAOB85
FABGAOGHA
FFBHAQQO

"S" SERIES FW100 PLATE

GANG NO.2 - S80G2

DESCRIPTION

GANG FRAME

SLOT 150MM

PIVOT PLATE

PIVOT PLATE GUSSET
SCRAPER ASSEMBLY LEFT
SCRAPER PAD

DOUBLE AXLE CARRIER
AXLE KEEPER (KISSING)
SINGLE AXLE CARRIER RIGHT
BOLT M16

BOLT M12 WITH HOLE
NUT NYLOC Mi6

CHANGE HAS BEEN MADE. REFER PAGE 40.

24



ARV ANRNE=Y

TOP VIEW

Narirnan

| e [/ _//////}cl;{\\\\\\— /R /AN :
10, 12 6 10, 12 11
25

BACK ELEVATION NR |GTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY

TITLE: FRAME BANG NO.2 (5-80)
PART NO

SCALE 1110 [DATE: 13.12.88 |DRG NO. SBOG2FAV




NOTE

—_

X

— O WO ~NO U PN —

PART NO.
580G4
LADJA150
MAHMA120A
CJAZEQOS
GFFBA210
MCCHAZ210
GEGBAQOO
CBAFMOOO
FFBHAQGO
FABHAQ85
FABGAOGB5A

"S" SERIES FW100 PLATE

GANG NO.4 - S80G4

DESCRIPTION

GANG FRAME

SLOT 150MM

PIVOT PLATE

PIVOT PLATE GUSSET
SCRAPER ASSEMBLY RIGHT
SCRAPER PAD

DOUBLE AXLE CARRIER
AXLE KEEPER (KISSING)
NUT NYLOC M16

BOLT Mi6

BOLT M12 WITH HOLE

CHANGE HAS BEEN MADE. REFER PAGE 40.

26



S~ s

=

- =viawa Vilvatraa Vil sy Vil sy}

> v :

d ;I AR SL/II:4 i - il lﬁ5 i
SRR
s 27

NR IGTY PART, MATERTAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY
TITLE: FRAME GANG NO.4 (5-80)

PART_NO
SCALE  1: 15 |DATE: 13.12.88]DRG NO. SBOGAFAV ]




= O OO O —

FOR MORE

PART NO.
FAAJB260
GEGDAQOO
MGGFAQO4
FHCPAQ35
BNTAAQO1
BPBBAOOO
BGB100B1
BHB100B1
D26DSBZ6
MEGRAZ230
CBAFMQOOO

SERIES I

BGB100BO
BHB100BO
BNTAAQOO

GANG AXLES USED

NO. OF PART NO.

“S" SERIES DISC 2 HOLES i HOLES
3 MJAMATOTA MJAMAB8S
GANG ASSEMBLY 4 MJAMAG44A MJAMAG25A
5 MJAMB181A MJAMB162A
' 6 MJAMB4 18A MJAMB399A
DESCRIPTION 7 MJAMBB55A MJAMBE36A
8 MJAMBB8G2A MJAMBS873

& DISC GANG BOLT M20

AXLE CARRIER SINGLE LEFT

AMM SPACER

GANG SPRING

DUST COVER SERIES 11

GANG BEARING 38 X 100 SPHERICAL
LEAD BEARING HOUSING SERIES II
THRUST BEARING HOUSING SERIES II
DISC

230MM SPOOL

AXLE CARRIER KISSING

BEARING HOUSINGS AND DUST COVER LISTED BELOW.

LEAD BEARING HOUSING, SERIES 1

THRUST BEARING HOUSING, SERIES I
DUST COVER WITH NEOPRENE INSERT,
SERIES I

GANG BOLTS USED

[ NnO. OF | PART NO.
DISC M20

FAAJABS0

FAAJATI0O

FAAJBOZ20

FAAJBZ60

FAAJB4380O

Y0 |~ [ O | o

FAAJBT730

INFORMATION ON BEARING HOUSING ASSEMBLIES REFER TO THE MASTER FILE

28



TYPICAL THRUST BEARING HOUSING SET-UP

ON "S" SERIES MACHINES.

Vi

BACK ELEVATION

TOP VIEW

-~
-

==

o U

TYPICAL LEAD BEARING HOUSING SET-UP °
ON "S" SERIES MACHINE.

29

GRIZZLY ENGINEERING PTY. LTD

TITLE.  GANG ASSY "S" 48-64 NO.2
PART NO,

SCALE: 1:14.8 IDATE:  4.9.89 |DRG NO: 54862




PART NO.

* GFFAAZ210
MCCHAZ210
FEBEAO35
CBAGGO0O
FABHAQO70
FFBHAOQOQO
FFAEAQQO

SO b M = ‘

"S" SERIES EW100 PLATE

SCRAPER ASSEMBLY LEFT GFFAA210

DESCRIPTION

SCRAPER ASSEMBLY
SCRAPER PAD

SET SCREW M8
SCRAPER LUG

BOLT M16

NYLOC NUT M16
BLACK NUT M8

GFFBA210 - SCRAPER ASSEMBLY RIGHT.
* CHANGE HAS BEEN MADE. REFER PAGE 40.

30



Fain}
el
[}
a

31

GRIZZLY ENGINEERING PTY. LTD

TITLE: PLATE 20mm "S" SCRAPER
PART _NO.

SCALE:  1:2.31 [DATE: 26.10.89 [DRG NO: CGFFJO00O




Z
o

PART NO.

GDFEQ0O0O
GDFEO001
GDFGO0000
GDFEO0002
GDFJAQO0O
GKFA0001
* CBBFJ000
MAGPA135

o~y s W

"S" SERIES FW100 PLATE

"S" FOLDING PULL OPTIONS (SFPULL)

DESCRIPTION

LEVELING ROD

LOCK UP ASSEMBLY - (LEVELING ROD)
HYDRAULIC PITCH CONTROL

LOCK UP ASSEMBLY -~ (HYD. PITCH CONTROL)
HYDRAULIC ACCUMULATOR

SWIVEL ASEMBLY "S" M24 BOLTS

TOP LEVEL LUG

FLAT

NOTE: GKFAO000 SWIVEL ASSEMBLY TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS)
CBBFJ001 TOP LEVEL LUG TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS)

32



| .

HYDRAULIC PITCH CONTROL

L

]

MANUAL PITCH CONTROL
WITH LOCK-UP

° 33
GRIZZLY ENGINEEAING PTY. LT0
TITLE 'S FOLDING PULL

PART NO,

SCALE: 1: 14 [DATE: 20.9.89 [DRG NO; SFPULL

 S—




:

ST~ TURN N

2 O

* CHANGE HAS BEEN MADE

"8" SERIES

HYDRAULIC PITCH CONTROL - GDFGOOOO

PART NO.
FABKAOS50
FFDPAQOOO
FFGPAO40
FFGPAOSO
FHNPAZ240
GKFAQOO1
FPJPATB0O
HHFEZQQO
HYC250/06
FGBKA135
FMCMGQCO0O

FFDPAOQGO
FFGPAQ40
FFGPAD90
FHNPA240
FPJPA760
MAEHA1008B
MJAPA270A
GKFAQQO1
FABKAO5Q
FGBKA135
FMCMGOO0O

DESCRIPTION

BOLT M24

HALF NUT 1-1/4 BSW
SPRING ASSEMBLY NUT 40MM
SPRING ASSEMBLY NUT 90MM
SPRING 240MM

"S" SWIVEL ASSEMBLY 24MM BOLTS
THREADED BARE 780MM
ADAPTOR (CROSS RAM)

HYD CYL 2.5" X 8" CROSS
PIN 17

F/WASHERS

LEVEL ROD ASSEMBLY

HALF NUT 1-1/4 BSW
SPRING NUT ASSY 40MM
SPRING NUT ASSY 90MM
SPRING 240MM
THREADED BAR 760MM
FLAT 50 X 10

SQUARE 50 X 50

"S" SWIVEL ASSEMBLY 24MM BOLTS
BOLT M24

PIN 17

F/WASHER

N T T NS B AV RN A ] l’.(_J{
<

Mo P) = N = N = —

34



PP e /@/”“

| Gy
NP ANES RN )| AW WA WAL S

A A T

HYD PITCH CONTROL OPTN,

HIHIIE

GOFGO000

WA A A A WL DA A A A A
MWtMMM\M/H\@/VNHHWWM

RSITAVA [ ERR I
AN [\U V V L} \/ \/ V
\\& 3 LEVELING AOD \ | 7\ 10, 11

35

NR |QTY PART, MATERIAL DIMENSIONS| PART NO. ‘

GRIZZLY ENGINEERING PTY

TITLE:  (EVELING ROD
PART NO GDFE0Q0O0

scalLe 13 |DATE: 13 04 89 [orRG N0 GoFEQO00




"S" SERIES FW100 PILATE

FRAME FLANGE

NO. PART NO. DESCRIPTION QTY.
1 CGBGUOOO FLANGE 2
2 CABGEOOO FLANGE GUSSET 8
3 FABJAOT5 BOLT M20 4
4 FFBJAOQO NUT NYLOC M20 4
5 MHKPAB17 FRAME BEAM (RHS) 2

36



L1
\

SCALE 1: 5

O

s
[T A

£ :él 4 |

AL

O
O

4
N\

TOP VIEW SIDE VIEW

37

NR [QTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY
TITLE: FRAME FLANGE

PART NO
SCALE T |DATE: 12.12.88|DRG NO.  SBOFJ |




"S" SERIES EW100 PLATE

HYDRAULIC KIT - HFEGA6100

NO. PART NO. DESCRIPTION QTY
1 FABEAQ45 BOLT M8 X 45 GRADE 8.8 16
2 FABEAOS8O BOLT M8 X 80 GRADE 8.8 3
3 HGCAGB0O HOSE (6,600) HHAKBUO7 HHAKMUO7Y 2
4 HGCAMOOO HOSE (10,000) HHAKBUO7 HHAKMUOQO7 1
5 HGCAM80O0 HOSE (10,800) HHAKBUO7 HHAKMUO7Y 1
6 HGCCAL00 HOSE (500) HHAKBUO7 BOTH ENDS 1
7 HGCCB700 HOSE (1,700) HHAKBUO7 BOTH ENDS 1
8 HGCCB300 HOSE (1,300) HHAKBUO7 BOTH ENDS 1
9 HGCCCB00 HOSE (2,600) HHAKBUO7 BOTH ENDS 1

10 HGCCE100 HOSE (4,100) HHAKBUO7 BOTH ENDS 1

11 HGCCF100 HOSE (5,100) HHAKBUO7 BOTH ENDS 1

12 HGCCA400 HOSE (400) HHAKBUO7 BOTH ENDS 1

13 HGCCEOOO HOSE (4,000) HHAKBUO7 BOTH ENDS )

14 HHABAMOT7A FITTING 900 ELBOW/RESISTOR 2

15 HHDMNWO 7 QUICK RELEASE COUPLING 3/4 4

16 HJBCAOQOO CLAMP SHELL 3/4-3/4 44

17 HJBFAQQO TOP PLATE FOR CLAMP 19

18 HRDBAZ285 TRANSPORT BLOCK 285MM 2

19 HYP500/48 HYDRAULIC CYL 5" X 48" 2

20 HZP425/12 HYDRAULIC CYL 4.25" X 127 1

21 HZP450/12 HYDRAULIC CYL 4.50" X 12" 1

22 HzZP475/12 HYDRAULIC CYL 4.75" X 12" 1

23 HZP500/12D HYDRAULIC CYL 5.00" X 12°

DEPTH STOP 1

24 HYP300/12 HYDRAULIC CYL 3.00" X 12 1

25 HHBRNAOG7 FITTING NO.67 RYCO BREATHER 1

26 HHAAAATTY FITTING TEE M/M/M 3/4" 2

27 HHABAMO?7 FITTING U.N.O RING 12

28 HHAAABQO7 FITTING TEE M/M/F 3/4 1

38



2, 16, 17

1, 16, 17
1, 16, 17

i
1:-1

/ ) //

Y
P S PSP P - [ SPERPS | P S P S

39

GRIZZLY ENGINEERING PTY. LTD

TITLE: S100 PLATE FOLDING
PART NO. HYDRAULIC SYSTEM.
SCALE: 1:32.612 |DATE: 17-10-89 [DRG NO: SiOOHSPCJ




CHANGES "S" SERIES FW100 PLATE
REFERENCE OoLD NEW DATE OF SERIAL NO. NOTES
PAGE ITEM PART _NO, PART NO. CHANGE OF CHANGE
12 13 FGBUA380 FGBUAZ220 1988 FROM 50 X 380mm TO 50 X 220mm
22,24,30 5,1 GFFAB210 GFFAA210 1986 LENGTHENED FROM 410mm TO 460mm
26,30 5,N GFFBB210 GFFBAZ10 1986 LENGHTENED FROM 410mm TO 460mm

L0




